


Step Rate Test

CHEVRON TEXACO
VGSAU #134
TEST DATE 6/9/2004
Injection Rate Psurface B.H.P. Psurface W/O
(BWPD) (psig) (psia) FRICTION
0 1357.12 3351.70 1357.12
380 1492.00 3476.60 1487.00
573 1588.00 3552.70 1575.00
720 1638.00 3580.80 1618.00
864 1675.00 3612.20 1648.00
1022 1689.00 3630.90 1651.00
1152 1735.00 3644.50 1688.00
Run Depth: 4318 Perforations: 4217-4420
Formation: Grayburg San Andres Total Depth: 4440
Tubing Depth: 4100 Pkr. Depth: 4100
Tested By : J. Chesshir Instrument #: 76141
TEST RESULTS

Parting Pressure @ 3584 BHP (PSIA) @ 653 BWPD & 1600 psi Surface Pressure
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